
!"# $%&'(!"# )*+,&-$'-.! /'0 !"# $%&'(!"# )*+,&-$'-.! /'0
! ""##! $%&'( ! ! ""!") $%&'( !

*+ *,-#!+ %..$/$%&'(/&001 ! !- *,-*! %233(%/0(450(&4 *

6+ *,-#*+ '('3(%5%..$/$%&'(/! ! !) *"*#* 32$$(%/37.89/&00('371/:0;.%4< *

=+ !##)! 3.74/')>*# ) !? *,6)* 32$$(%/%233(% *

"+ !##-? @24/') ) *# !#!)63 3.74/',>!, ,

,+ !#!#* 3.74/'!#>!A*">)6 , *! *,6-! BC8/0;(&4; D!?>D!=>7*" *

-+ !#-?" @24/'!#>!A*" = ** *,6-6 423(/! !

)+ *,-#6 '('3(%5%..$/$%&'(/* ! *6 *,6-= 423(/* !

?+ !#*-, 3.74/')>*" ) *= !##)! 3.74/')>*# )

!#+ !##,- @24/') ) *" =-#*) B7&04E8/02BB.%4/B7&4( *

!!+ *,-#, 3%&89(45;(&F/%(04 * *, !##,- @24/', *

!*+ -6#-= 08%(G/',>!* *= *- ""!"? 7HIJ/IKLMJ/NLOP/NK+QRHJ !

!6+ *,*,? @24/', *= *) !!=*) 3.74/')>!, )

!=+ *,-#,+ 3%&89(453&89/%(04 = *? ""##* 3%&89(4/!53&44(%1 !

!"+ *,-#=+ '('3(%5%..$/$%&'(/6 ! 6# -6!#, %233(%/F&'B(% **

!,+ *,-#6+ '('3(%5%..$/$%&'(/= ! 6! ""##6 %.2@F/04((7/! *

!- *,-*! %233(%/0(450(&4 * 6* ""##= %.2@F/04((7/* *

!) *"*#* 32$$(%/37.89/&00('371/:0;.%4< * 66 !##-? @24/') )

!? *,6)* 32$$(%/%233(% * 6= ""##" 3%&89(4/*53&44(%1 *

*# !#!)63 3.74/',>!, , 6" ""##, 3%&89(4/5'.4.%5/$%.@4 !

*! *,6-! BC8/0;(&4; D!?>D!=>7*" * 6, ""##- 3%&89(4/5'.4.%5/%(&% !

** *,6-6 423(/! ! 6- ""##) 3%&89(457E8(@0(/B7&4(5/$%.@4 !

*6 *,6-= 423(/* ! 6) !##"? 3.74/')>!A*">*" ,

*= !#!#6 @24/', = 6? ""##? 3%&89(4 !

*" *-#"! B7&04E8/02BB.%4/B7&4( * =# ""#!# 3%&89(457E8(@0(/B7&4(5%(&% !

*, !#!)*3 3.74/',>6# = =! !##?? @24/') *

*- *-!-" $%.@4/B&@(7/3%&89(4/ ! =* ""#!! 3%&89(4 !

*) !#"6- %EC(4 - =6 !!*#) 3.74/')>!* =

*? ""##* 3%&89(4/!53&44(%1 ! == ""!,# %STUJ/IKLMJ/NLOP/NK+QRHJ !

6# -6!#, %233(%/F&'B(% ** =" *"!"# 3.74')>)# *

6! ""##6 %.2@F/04((7/! * =, *-#="O 4%&84E.@/0(&4/E@04&77&4E.@/8.'B.@(@40 !

6* ""##= %.2@F/04((7/* * =- !!#*, @24/') *

66 !##-? @24/') )

6= ""##" 3%&89(4/*53&44(%1 *
6" ""##, 3%&89(4/5'.4.%5/$%.@4 !

6, ""##- 3%&89(4/5'.4.%5/%(&% ! !"# $%&'(!"# )*+,&-$'-.! /'0
6- ""##) 3%&89(457E8(@0(/B7&4(5/$%.@4 ! ! ""!,! '('3(%5%..$/$%&'(/! !

6) !##"? 3.74/')>!A*">*" , * ""!,* '('3(%5%..$/$%&'(/= !

6? ""##? 3%&89(4 ! 6 !#"!* 3.74/'!#>!A*">=" =

=# ""#!# 3%&89(457E8(@0(/B7&4(5%(&% ! = !!#6* 3.74/'!#>!A*">6" =

=! !##?? @24/') * " !#-?" @24/'!#>!A*" =

=* ""#!! 3%&89(4 ! , =-#-? '('3(%5%..$/$%&'(/& !

=6 !!*#) 3.74/')>!* = - ""!,6 3%&89(453&89/%(04 !

) !!#)- 3.74/'!#>!A*">*# )

? -#=?-+ 4%&@0E4E.@/V.E@4/&001/7 !

!# -#=?-N 4%&@0E4E.@/V.E@4/&001/% !

!"# $%&'(!"# )*+,&-$'-.! /'0 !! !#-)6 3.74/')>!A*">*# )

! ""!"" $%&'( ! !* !!#*, @24/')>!A*" )
*+ *,-#!+ %..$/$%&'(/&001 ! !6 =-#6" 3%&89(453&89/%(04 *
6+ *,-#*+ '('3(%5%..$/$%&'(/! ! != !#!,) 3.74/')>!, =
=+ !##)! 3.74/')>*# ) !* !!#*, @24/')>!A*" =
"+ !##-? @24/') ) !" *-#=6O %..$ !
,+ !#!#* 3.74/'!#>!A*">)6 , !, )=*", 87&'B54.B/8.C(% ,
-+ !#-?" @24/'!#>!A*" = !- -6=-6 3.74/',>*" ,
)+ *,-#6 '('3(%5%..$/$%&'(/* ! !) !!#," @24/', ,
?+ !#*-, 3.74/')>*" )
!#+ !##,- @24/') )
!!+ *,-#, 3%&89(45;(&F/%(04 *
!*+ -6#-= 08%(G/',>!* *=
!6+ *,*,? @24/', *=
!=+ *,-#,+ 3%&89(453&89/%(04 =
!"+ *,-#=+ '('3(%5%..$/$%&'(/6 !
!,+ *,-#6+ '('3(%5%..$/$%&'(/= !
!- *,-*! %233(%/0(450(&4 *
!) *"*#* 32$$(%/37.89/&00('371/:0;.%4< *
!? *,6)* 32$$(%/%233(% *
*# !#!)63 3.74/',>!, ,
*! *,6-! BC8/0;(&4; D!?>D!=>7*" *
** *,6-6 423(/! !
*6 *,6-= 423(/* !
*= !#!#6 @24/', =
*" *-#"! B7&04E8/02BB.%4/B7&4( *
*, !#!)*3 3.74/',>6# =
*- *-!-" $%.@4/B&@(7/3%&89(4/ !
*) !#"6- %EC(4 -
*? ""##* 3%&89(4/!53&44(%1 !
6# -6!#, %233(%/F&'B(% **
6! ""##6 %.2@F/04((7/! *
6* ""##= %.2@F/04((7/* *
66 !##-? @24/') )
6= ""##" 3%&89(4/*53&44(%1 *
6" ""##, 3%&89(4/5'.4.%5/$%.@4 !
6, ""##- 3%&89(4/5'.4.%5/%(&% !
6- ""##) 3%&89(457E8(@0(/B7&4(5/$%.@4 !
6) !##"? 3.74/')>!A*">*" ,
6? ""##? 3%&89(4 !
=# ""#!# 3%&89(457E8(@0(/B7&4(5%(&% !
=! !##?? @24/') *
=* ""#!! 3%&89(4 !
=6 !!*#) 3.74/')>!* =
== *"!"# 3.74')>)# *
=" *-#="O 4%&84E.@/0(&4/E@04&77&4E.@/8.'B.@(@40 !
=, !!#*, @24/') *

!"# $%&'(!"# )*+,&-$'-.! /'0
! ""!#= $%&'( !
*+ ""!#" %..$/$%&'(/&001 !
6+ ""!#, '('3(%5%..$/$%&'(/! !
=+ !##)! 3.74/')>*# )
"+ !##-? @24/') )
,+ !#!#* 3.74/'!#>!A*">)6 ,
-+ !#-?" @24/'!#>!A*" =
)+ *,-#6 '('3(%5%..$/$%&'(/* !
?+ !#*-, 3.74/')>*" )
!#+ !##,- @24/') )

!!+ ""!#- '('3(%5%..$/$%&'(/6 !

!*+ ""!#) %(&%/B277/%.F/G(7FE@W/&001A !

!6+ ""!#? 3&89/3%&8( *

!=+ !!#-! 3.74/'!#>!A*">*" =

!"+ *,*,? @24/', =

!,+ ""!!# '('3(%5%..$/$%&'(/= !

!- *,-*! %233(%/0(450(&4 *

!) *"*#* 32$$(%/37.89/&00('371/:0;.%4< *

!? ""!!! 32$$(%/%233(% *

*# !#!)63 3.74/',>!, !#

*! *,6-! BC8/0;(&4; D!?>D!=>7*" *

** *,6-6 423(/! !

*6 *,6-= 423(/* !

*= !#!#6 @24/', =

*" *-#"! B7&04E8/02BB.%4/B7&4( *

*, !#!)*3 3.74/',>6# =

*- *-!-" $%.@4/B&@(7/3%&89(4/ !

*) !#"6- %EC(4 -

*? ""##* 3%&89(4/!53&44(%1 !

6# -6!#, %233(%/F&'B(% **

6! ""##6 %.2@F/04((7/! *

6* ""##= %.2@F/04((7/* *

66 !##-? @24/') )

6= ""##" 3%&89(4/*53&44(%1 *

6" ""##, 3%&89(4/5'.4.%5/$%.@4 !

6, ""##- 3%&89(4/5'.4.%5/%(&% !

6- ""##) 3%&89(457E8(@0(/B7&4(5/$%.@4 !

6) !##"? 3.74/')>!A*">*" ,

6? ""##? 3%&89(4 !

=# ""#!# 3%&89(457E8(@0(/B7&4(5%(&% !

=! !##?? @24/') *

=* ""#!! 3%&89(4 !

=6 !##6= 3.74/')>!# =

("/B+KJX/'+MY+Z

1#(2&%3*

1#(2&%3*(4(5!*6(3.)*78

1#(2&%3*(4(57.!9(:*!,;(&*%&()-22*&(%<7(%++0(+'07*=(!*6(3.)*78



!"# $%&'(!"# )*+,&-$'-.! /'0
! ""!", $%&'( !
*+ ""!#" %..$/$%&'(/&001 !
6+ ""!#, '('3(%5%..$/$%&'(/! !
=+ !##)! 3.74/')>*# )
"+ !##-? @24/') )
,+ !#!#* 3.74/'!#>!A*">)6 ,
-+ !#-?" @24/'!#>!A*" =
)+ *,-#6 '('3(%5%..$/$%&'(/* !
?+ !#*-, 3.74/')>*" )
!#+ !##,- @24/') )
!!+ ""!#- '('3(%5%..$/$%&'(/6 !
!*+ ""!#) %(&%/B277/%.F/G(7FE@W/&001A !
!6+ ""!#? 3&89/3%&8( *
!=+ !!#-! 3.74/'!#>!A*">*" =
!"+ *,*,? @24/', =
!,+ ""!!# '('3(%5%..$/$%&'(/= !
!- *,-*! %233(%/0(450(&4 *
!) *"*#* 32$$(%/37.89/&00('371/:0;.%4< *
!? ""!!! 32$$(%/%233(% *
*# !#!)63 3.74/',>!, !#
*! *,6-! BC8/0;(&4; D!?>D!=>7*" *
** *,6-6 423(/! !
*6 *,6-= 423(/* !
*= !#!#6 @24/', =
*" *-#"! B7&04E8/02BB.%4/B7&4( *
*, !#!)*3 3.74/',>6# =
*- *-!-" $%.@4/B&@(7/3%&89(4/ !
*) !#"6- %EC(4 -
*? ""##* 3%&89(4/!53&44(%1 !
6# -6!#, %233(%/F&'B(% **
6! ""##6 %.2@F/04((7/! *
6* ""##= %.2@F/04((7/* *
66 !##-? @24/') )
6= ""##" 3%&89(4/*53&44(%1 *
6" ""##, 3%&89(4/5'.4.%5/$%.@4 !
6, ""##- 3%&89(4/5'.4.%5/%(&% !
6- ""##) 3%&89(457E8(@0(/B7&4(5/$%.@4 !
6) !##"? 3.74/')>!A*">*" ,
6? ""##? 3%&89(4 !
=# ""#!# 3%&89(457E8(@0(/B7&4(5%(&% !
=! !##?? @24/') *
=* ""#!! 3%&89(4 !
=6 !##6= 3.74/')>!# =
== *"!"# 3.74')>)# *
=" *-#="O 4%&84E.@/0(&4/E@04&77&4E.@/8.'B.@(@40 !
=, !!#*, @24/') *

EMJHKQU+MTH+NZH @LMSMJHKQU+MTH+NZH @H[/ILK/LZO/// LZO/ILK/MH[

!"# $%&'(!"# )*+,&-$'-.! /'0 !"# $%&'(!"# )*+,&-$'-.! /'0
*,=!6*W $%.@4/3.F1 %(F ! ! =-#6-*W $%.@4/3.F1 %(F !

! ""!!**T $%.@4/3.F1 %(F 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! ! =-#6-,$ $%.@4/3.F1 G;E4( !
*,=!=,$ $%.@4/3.F1 G;E4( ! ! =-#6-"3 $%.@4/3.F1 W%((@ !

! ""!!*,I $%.@4/3.F1 G;E4( 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! ! =-#6--8 $%.@4/3.F1 CE04&/8&'./ !
*,=!""F $%.@4/3.F1 W%((@ ! ! =-#6--3 $%.@4/3.F1 %(W27&%/8&'./ !

! ""!!*"O $%.@4/3.F1 W%((@ 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! ! =-#6-6V $%.@4/3.F1 372( !
*,=!,-8 $%.@4/3.F1 CE04&/8&'./ ! * !!#)) 3.74//04=A)>!, !,

! ""!!*-Q $%.@4/3.F1 CE04&/8&'./ 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! 6 -6#-= 3.74//',>!* *
*,=!--3 $%.@4/3.F1 %(W27&%/8&'./ ! = -#?,# @24 *

! ""!!*-N $%.@4/3.F1 %(W27&%/8&'./ 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! " =-#6) 8.C(%5;(&F7EW;4 *
""#!*6V $%.@4/3.F1 372( ! 6 !!#)) 3.74//04=A)>!, =

! ""!!*6\ $%.@4/3.F1 372( 7.@W/3(@8;/%(&%/FE$$(%//&>7/&001/0417(! , **6=, 0B%E@W/@24 -
-#?!= 8.C(%5;(&F7EW;4 ! - !#!=# 3.74//',>!* *
*,*!* %233(%5$%.@4/3.F1/$E44E@W * ) =-#6? 7EF5W7.C(/ !
-6#"" 3.74//',>6# !# * !!#)) 3.74//04=A)>!, =
!#!#6 @24/', *= ? =-#=# B&@(75$%.@4 !
*,-"? 8.C(%/3%&89(4 , **6=, 0B%E@W/@24 !"
*,),? 0B((F'(4(%/3%&89(4 ! !# =-#=! 3.74//',>*# )
*,**#% 0B((F/'(4(%/8.C% %(F< ! !! =-#=* 7($4//3&% !
*,**#[ 0B((F/'(4(%/8.C% G;E4( ! * !!#)) 3.74//04=A)>!, =
*,**#W 0B((F/'(4(%/8.C% W%((@ ! !* =-#=6 %EW;4//3&% !
*,**#8! 0B((F/'(4(%/8.C% CE04&/8&'./ ! * !!#)) 3.74//04=A)>!, =
*,**#8* 0B((F/'(4(%/8.C% %(W27&%/8&'./ ! !6 *,*!, 0GE48;/8.C(% ,
*,**#3 0B((F/'(4(%/8.C% 372( ! != *,)*# 4;(/%233(%/0GE48;/B72W57 !
*,**!% 7EF5W7.C(/8.C(% %(F< ! !" *,**, 04((%E@W/G;((7/8.C(%5$% !
*,**!G 7EF5W7.C(/8.C(% G;E4( ! !, *,**- 04((%E@W/G;((7/8.C(%5%% !
*,**!W 7EF5W7.C(/8.C(% W%((@ ! !- *,)*! 4;(/%233(%/0GE48;/B72W5% !
*,**!8! 7EF5W7.C(/8.C(% CE04&/8&'./ ! !) !#*!! 3.74/04=A*>!? =
*,**!8* 7EF5W7.C(/8.C(% %(W27&%/8&'./ ! !? !#6#" 3.74/'">!# 6
*,**!3 7EF5W7.C(/8.C(% 372( ! *# !###* G&0;%/" 6
*,)!, 4..7/3.>/F204B%..$ ! *! =-#==*W $%.@4/8.C(%/B&@(7 !
*,-,! 0'&777/8.C(%/3%&89(4 *! =-#==,$ $%.@4/8.C(%/B&@(7 !
!#!-) 3.74/04=A*>!6 *! =-#=="3 $%.@4/8.C(%/B&@(7 !
*,**)% B&@(75$%.@4 %(F ! *! =-#==-8 $%.@4/8.C(%/B&@(7 !
*,**)G B&@(75$%.@4 G;E4( ! *! =-#==-3 $%.@4/8.C(%/B&@(7 !
*,**)W B&@(75$%.@4 W%((@ ! *! =-#==6V $%.@4/8.C(%/B&@(7 !

*,**)8! B&@(75$%.@4 CE04&/8&'./ ! ** =-#=" 0BE@//3.74 *
*,**)8* B&@(75$%.@4 %(W27&%/8&'./ ! *6 =-#=, F&0;/3.&%F !
*,**)3 B&@(75$%.@4 372( ! *= !!#)? 3.74/04=A*>!, 6
*-!"-% '2FW2&%F575$% %(F< ! *" *-!,! '2FW2&%F52BB(%A8(@4(% !
*-!"-G '2FW2&%F575$% G;E4( !
*-!"-W '2FW2&%F575$% W%((@ !
*-!"-8! '2FW2&%F575$% CE04&/8&'./ !
*-!"-* '2FW2&%F575$% %(W27&%/8&'./ !
*-!"-3 '2FW2&%F575$% 372( !
*-!")% '2FW2&%F5%5$% %(F< !
*-!")3 '2FW2&%F5%5$% G;E4( !
*-!")3 '2FW2&%F5%5$% W%((@ !
*-!")8! '2FW2&%F5%5$% CE04&/8&'./ !
*-!")8* '2FW2&%F5%5$% %(W27&%/8&'./ !
""#!6 '2FW2&%F5%5$% 372( !
-6#", 3.74//',>*# "-
*?"#6 3.74/',>=" )
!##!! G&0;%/, )
*,**"% 0B((F/'(4(%/%(&%/8.C% %(F< !
*,**"G 0B((F/'(4(%/%(&%/8.C% G;E4( !
*,**"W 0B((F/'(4(%/%(&%/8.C% W%((@ !
*,**"8! 0B((F/'(4(%/%(&%/8.C% CE04&/8&'./ !
*,**"8* 0B((F/'(4(%/%(&%/8.C% %(W27&%/8&'./ !
*,**"3 0B((F/'(4(%/%(&%/8.C% 372( !
!###? 3.74/04=A)>!,
**6=, 0B%E@W/@24 !*
*,*!, 0GE48;/8.C(% *
*-!"?+ 8.C(%5&>7( !
!#?,, %EC(4//6>!# =
-#?,# @24/', 6"
*-!,6+ B%.4(84/8.C(% !
""!"# '2FW2&%F57.G(%A8(@4(% !
*-!,! '2FW2&%F52BB(%A8(@4(% !
*,**= $%.@4/8.C(% !
!#!=# 3.74/',>!* =
*,**, 04((%E@W/G;((7/8.C(%5$% !
*,**- 04((%E@W/G;((7/8.C(%5%% !
*,)!? 04((%E@W/8.CG(% !
!#*!! 3.74/04=A*>!?
!#6#" 3.74/'">!#
!###* G&0;%/"
*,*#, 8&B/0(&4 !
*,*#- 8.C(% "
*,*#) B7&04E8/B7&@4 "
*,*#?+ 0EF(/B&@(7/8.C(%57 "
*,*!#+ 0EF(/B&@(7/8.C(%5% "
*,6-* 32$$(%/0B.@W( #
""#!= 8.C(% "
*#66! E@04&77/4;(/G&0;(% "$
!#!)63 3.74/',>!, "$
""#!" //4E(/! "%
""#!, //4E(/* &
*""6# //4E(/6 %
""#!- B7&04E8/B7&@4/! "
""#!) B7&04E8/B7&@4/* "
!#!)- 3.74/',>*" '
))#A#*! 87&'B !

!"# $%&'(!"# )*+,&-$'-.! /'0
! =,!?6 3.74//',>*# !)
* !#!#6 @24/', *
6 ""!"! 3&44(%1/B7&04E8/$(@F(% !
= ""!"* $%&'(/4&E7W&4(/6 !
" *"*#* 32$$(%/37.89/2@F(%/'2$$7(%50;.%4 ,
, ""!"6 $%&'(/4&E7W&4(/! !
- ""!"= $%&'(/4&E7W&4(/* !

>#(2*!)*&

>#(2*!)*&

1#(2&%3*(4(57.!9(:*!,;(&*%&()-22*&(%<7(%++0(+'07*=(!*6(3.)*78(



No. PART No. DESCRIPTION QTY
1 26907 FRONT SHOCK ABSORBER ASSEMBLY 2
2 013.002 NUT M14X1.5 2
3 21802 WASHR 14 2
4 21803 SPACER RUBBER 2
5 21804 UPPER PIVOT BALL 2
6 10093 BOLT M8X55 4
7 21806 NUT M14X1.5 2
8 21807 LOWER PIVOT BALL 2
9 21808 SPRING RETAINER 2
10 26909 SPRING 2
11 55019 STRUT BUMPER 2
12 21811 CLAMP 2
13 10079 NUT M8 4
14 21813 SPRING RETAINER 2
15 26910 STRUT BODY LEFT 1
16 26911 STRUT BODY RIGHT 1
17 26912 CIRCLIP 2
18 26913 BEARING 2
19 27074 GREASE FITTING 2

20 20512 BALL JOINT STUD 2
21 20513 BALL JOINT MOUNTING BRACKET 2

22 10022 BOLT M6X12 4
23 27067 NUT M10X1.25 2
24 27215 COTTER PIN 2.5X25 2

25 27191 CUSHION 2
26 20522f A-ARM PIVOT SHAFT 4
27 26711 A-ARM ,L 1
28 26710 A-ARM ,R 1
29 10136 NUT M12X1.25 4
30 20519 A - ARM SHIELD,L 1
31 20628 A - ARM SHIELD,R 1
32 10001 SCREW M5X12 4
33 20524F BUSHING 4
34 27192 SPINDLE BOLT（2WD） 2

No. PART No. DESCRIPTION QTY

1 55020 ARM ,L.RR
1

2 70682 BUSH 1， ARM ,R.RR 24
3 70683 COLLAR 8
4 11209 BOLT M10X1.25X80 8
5 10015C NUT M10X1.25 16
6 27128 ARM ,R.RR 1
7 55021 SHOCK ABSORBER ,RR 2
8 70011 BOLT M10X1.25X52 4
9 55022 ARM SET,L.RR 1
10 55023 ARM SET,R.RR 1
11 27131 KNUCKLE,L.RR 1
12 70692 COLLAR,RR.KNUCKLE,(UPPER) 2
13 70693 COLLAR,RR.KNUCKLE,(LOWER) 2
14 11310 BOL,TKNUCKLE,(UPPER) 2
15 11299 BOL,TKNUCKLE,(LOWER) 2
16 70674 BEARING AU0712 2
17 70055 CIRCLIP 58 2
18 70675 SEAL 61.5 43 11 2
19 70676 SEAL 58 41.2 11 2
20 55024 BAR ,STABILIZER 1
22 27090 HOLDER,STABILIZER BUSH 2
23 27091 BUSH,RR.STABILIZER 2
24 10783 BOLT M8X20 4
25 27195 JOINT，STABILIZER 1 1
26 10015C NUT M10X1.25 2
27 27132 KNUCKLE,R.RR 1
28 27196 JOINT，STABILIZER 2 1
29 70976 ARM PROTECT, L 1
30 70977 ARM PROTECT, R 1
31 10001 BOLT M5X12 6

No. PART No. DESCRIPTION QTY
1 26925 WHEEL,STEERING 1
2 26932 HOLDER,STEERING WHEEL 1
3 26934 COVER,STEERING WHEEL 1
4 73072 SCREW M5X10 6
5 26926 COLUMN,STEERING 1
6 10032 WASHER 12 1
7 10054 WASHER SPRING 12 1
8 26257 NUT M12 1
9 26241 BOLT M10X1.25X30 2
10 10795 NUT M10X1.25 2
11 26927 STEERING ASSY 1
12 10099 NUT M8 1
13 10106 WASHER SPRING 8 1
14 26255 BOLT M8X40 1
15 26928 TIE ROD END B 2
16 26933 SPRING B,BRAKE PADEL 1
17 10784 BOLT M10X30 4
18 26935 COVER，STEERING 2
19 26936 BUSH A 1
20 26937 BUSH B 1
21 55025 PADEL,THROTTLE 1
22 10182 BOLT M6X30 3

23 10103 NUT M6 3

26 26931 PEDAL,BRAKE 1
27 26940 PIN 1
28 26941 SPRING A,BRAKE PADEL 1
29 70050 PIN 4X30 1
30 10524 NUT M12X1.25 2

31 10814 BIG WASHER 10 2
32 10019 WASHER 10 4
33 10708 BOLT M10X1.25X55 2
34 10020 NUT M10 2
35 10700 NUT 1
36 10054 WASHER SPRING 1
37 10032 WASHER 1

38 27197
STEERING SHAFT assy(include 
38.1,38.2,38.3,38.4,38.5,38.6,38.7,38.8) 1

38.1 26642 SWITCH BLOCK 1
38.2 26643 SMALL BRACKET 1
38.3 26644 STEERING SHAFT 1
38.4 26645 POSITIONING PLATE 1
38.5 10980 WELDED HEXAGON NUTS M6 4
38.6 26646 LOCK BRACKET 1
38.7 26647 TAMPER RESISTANT SCREWS 4
38.8 26648 LOCK THE LOCATING PLATE 1
39 24407 A-SHAFT CIRCLIP 20 1
40 10701 BEARINGS 1
41 27198 STEERING COLUMN TUBE 1
42 10199 BEARING 6203 1
43 10703 A-SHAFT CIRCLIP 18 1
44 10106 WASHER SPRING 1
45 10705 HEXAGON SOCKET HEAD CAP SCREWS 1
46 27199 CROSS SHAFT assy(include 46.1,46.2,46.3,46.4) 1
46.1 26649 UNIVERSAL JOINT FORK 1 1
46.2 26650 CROSS SHAFT 2
46.3 26651 UNIVERSAL JOINT FORK 2 1
46.4 26652 SPLINE SHAFT 1
47 27200 SPLINED SLEEVE assy（include 47.1,47.2,47.3) 1

47.1 26653 SPLINED SLEEVE 1
47.2 26654 UNIVERSAL JOINT FORK-SPLINED SLEEVE 1
47.3 26655 UNIVERSAL JOINT FORK-STEERING GEAR 1
48 10035 BOLTS M8X20 1
49 10106 WASHER SPRING 1
50 10704 HEXAGON NUTS 1
51 27215 COTTER PIN 2.5X25 2
52 10795 NUT M10 4
53 73208 Bracket For Steering Lock 1
54 70041 Cross Recessed Countersunk Head Screw M5×10 2

55 73417 Cross Recessed Pan Head Screw M6×10 4
56 10308 Spring Lock Washer 6 4

57 10804 Washer 6.4×11×1.6 4

No. PART No. DESCRIPTION QTY
1 35723 WHEEL SUB-ASSY，FR 2
2 55026 TIRE FRONT AT24X8-12 2
4 27285 HUB，FR WHEEL 2
5 70714 BOLT M12X1.25 8
7 20807a VALVE，RIM 2
8 70721 BOLT SLOTTED 2
9 70722 WASHER 2
10 10051 PIN 4X36 2
11 73337 LUG NUT M12X1.25 8
12 70717 CAP，WHEEL CENTER 2

No. PART No. DESCRIPTION QTY
1 35723 WHEEL SUB-ASSY，RR 2
2 55026 TIRE，RR（25X10-12） 2
3 70717 CAP，WHEEL CENTER 2
5 70719 HUB，RR WHEEL 2
6 70714 BOLT M12X1.25 8
7 70718 SEAL 2
8 70721 BOLT SLOTTED 2
9 70722 WASHER 2
10 10051 PIN 4X36 2
11 73337 LUG NUT M12X1.25 8
12 20807a VALVE，RIM 2
13 55027 REAR LEFT DRIVE AXLE 1
!" ##!!" $%&$'(%)*'+$,-%'&.(%/(012'3%145'$%&$'+,))%$''&.('&667'6*7(%8!
14 55028 REAR RIGHT DRIVE AXLE 1
!9 ##!!9 $%&$'$,25*'+$,-%'&.(%/(012'3%145'$%&$'+,))%$''&.('&667'6*7(%8!

3. SHOCK ABSORBER FRONT

4. SHOCK ABSORBER REAR

5. STEERING ASSY

6. FRONT WHEEL

7. REAR WHEEL



No. PART No. DESCRIPTION QTY
1 26963a SEAT ASSY 2

2 26968 PIN,SEAT ASSY 2

3 26969 SEAT LOCK 4

4 10127 BOLT M6X20 4

5 26964a BACK REST,L 1

6 26965a BACK REST,R 1

7 26966a HEAD REST,L 1
47129 HEAD REST（NEW） 1

8 26967a HEAD REST,R 1
47129 HEAD REST（NEW） 1

9 73074 BOLT M6X12 12

No. PART No. DESCRIPTION QTY
! 9:;9# 6%&*'&667 !
< =9"!" 3$&4>%*?6%&*' <

" @";#9 30(*'A:.!: !;

9 <:B:= 6%&*'(04> <

# !;!!; 30(*'A:.<; =

: 9:;9@ 3&4>'$%6* !

@ <:B:: 5%&+'$%6*?( <

47129 HEAD REST（NEW） 1

No. PART No. DESCRIPTION QTY
1 55029 REAR AXL ASSY 1

1 55118 REAR AXL ASSY 1

2 55030 BRACKET ，FRONT 1

3 10059 BOLT 10

4 55031 CUSHION ，FRONT 1

5 11209 BOLT 2

6 55032 BRACKET ，FRONT CUSHION 1

7 10981 BOLT 3

8 10027 WASHER SPRING 3

9 10019 WASHER 3

10 55033 CUSHION ，REAR 1

11 10119 BOLT 2

12 10099 NUT 4

13 55034 BRACKET ，REAR AXL 1
13 55147 BRACKET ，REAR AXL（NEW MODEL） 1

14 11354 BOLT M10X1.25X90 1

15 11355 BOLT M8X1.25X30 2

16 10795 NUT M10 1

 

9-1  4DB-23800-10 REAL AXL No. PART No. DESCRIPTION QTY
1 11211 SOCKET HEAD BOLT M8X70 3

2 55119 SEAL 25X47X7 1

3 26302 SEAL 30X50X13.5 2

4 11212 BOLT M8X50 6

5 55120 DRAIN SCREW 1

6 83462 WASHER 1

7 55121 LEFT CASE 1

8 21104 DOWEL PIN 2

9 83180 WASHER 18 1

10 83179 BOLT M18x1.5 1

11 21112 VENT NOZZLE 1

12 25107 CLAMPS 1

13 27593 VENT PIPE 1

14 71978 DIFF SOLENOID 1

15 21201 SEAL 25X47X8 1

16 55122 MOUNT BRACKET-PARKING BRAKING 1

17 10081 BOLT M8X20 4

18 55123 RIGHT CASE 1

19 10808 BEARING 206 1

20 35412 CLIP 62 1

9-2  4DB-23800-10 DIFFERENTIAL ASSY No. PART No. DESCRIPTION QTY
1 10061 BEARING 6205 2

2 55124 INPUT GEAR 1

3 55125 COUPLER 1

4 70296 NUT M16X1.5 1

5 11216 BEARING 6304 2

6 55126 MID GEAR SHAFT 1

7 55127 MID GEAR 1

8 11213 CLIP 30 1

9 10056 BEARING 110 1

10 27588 HEXAGON FLANGE BOLT 8

11 27587 DIFF CASE 1

12 55128 OUTPUT GEAR 1

13 11023 BEARING 6210 1

14 73030 CLUTCH GEAR 1

15 73041 Shift Yoke 1

16 73040 Shift Return Spring 2

17 27591 Shift Bar 1

18 27590 Shift Pin 1

19 55129 Shift Lever Spring 1

20 27592 Shift Lever 1

21 73034 Side Gear Thrust-Washer adjust

22 73031 Diff Side Gear 2

23 11024 Diff Roll Pin 1

24 73036 Pinion Mate Thrust-Washer 2

25 73035 Diff Pinion Mate Gear 2

26 73032 Diff Cross Pin 1

No. PART No. DESCRIPTION QTY
1 55035 MOTOR 1

2 10978 BOLT 3

3 10031 NUT 3

4 10979 BOLT 1

5 55036 BRACKET ，MOTOR 1

6 55037 CUSHION  ,UPPER 2

7 55038 CUSHION  ,LOWER 2

8 55039 WASHER 2

9 55040 SPACER BUSH 2

10 10513 BOLT 2

11 10795 NUT 2

8. SEAT ASSY – (DOUBLE SEAT STYLE)

8. SEAT ASSY – (LONG BENCH REAR DIFFER AXL ASSY STYLE

9. REAR AXL INSTALLATION (OLD MODEL)

9. REAR AXL INSTALLATION (NEW MODEL)

10. MOTOR INSTALLATION



!"# $%&'(!"# )*+,&-$'-.! /'0 EMJHKQU+MTH+NZH @LMSMJHKQU+MTH+NZH @H[/ILK/LZO/// LZO/ILK/MH[

! *,=*) 3&%58&%%1/$%.@4 ! !"# $%&'(!"# )*+,&-$'-.! /'0
* *,-,6 B72W * ! =,*=" 3&%58&%%1/$%.@4 $.%/&/41B( !

6 !#"!6 3.74/'!#>!A*">"# * * *,-,6 B72W .@71/$.%/&/41B( *

= !!6=6 @24/'!#>!A*" * 6 !##"? 3.74/')>!A*">*" *

" !##"? 3.74/')>!A*">*" * = !#"!6 3.74/'!#>!A*">"# *

, *,-,= %233(%/820;E.@ * " !!6=6 @24/'!#>!A*" *

!"# $%&'(!"# )*+,&-$'-.! /'0
! ""#=! 3.>/8.C(%5$% !

* !#!)? 3.74/',_!, !?

6 !###= @24/', !"

= ""#=* 3.>/8.C(%57 !

" !#!=#G 3.74/',_!* =

, )==## 7&48;/! *

- )==#! 0EF(/%233(%/04.BB(% *

) ""#=6 ;..9 *

? )==#6 ;.7F(%/8&37( 7 !

!# ""#== 3.>/8.C(%5% !

!! )==#" ;.7F(%/8&37( % !

!* ""#=" 3.>/8.C(%5%% !

!6 ""#=, 7&48;/* 7 !

!6+ ""#=- 7&48;/* % !

!= ""#=) %(&%/8.C(%/%233(%/04.BB(% *

!" !#!),3 3.74/',>6" =

!, )==#? 7&00./B7&4(57 !

!- )==!# 7&00./B7&4(5% !

!) -6#") @17.@/0;(&4; *

!? !##6* G&0;(%/!* ,

*# !#--* BE@/6A*>** *

*! ""#=? 3.>/$7..%/8.C(% !

** *-#-, %($7(84.%/5%(&% *

*6 )==!= 4;(/87.02%( ,

*= =#6!? %($7(84.%5/4;(/0EF( *

*" -6=)? BE@ *

*, -6=?* %233(%/F&'B(% =

*- !!##? BE@/=>6# *

*) ""#"# 7&48;/&001 !

*? ""#"! ;.7F(%57&48; *

6# ""#"* %233(%/0;(&4; *

6! ""#"6 8&B5B%.4(84.%/(@F *

6* =)==# 3%&89(4/54&E77EW;4/ *

66 -6#"= 3.74/',>!, =

6= ""#"= 3%&89(45/0B((F/7E'E4/0EW@ !

6" *,-)= F&'B(% *

6, -6!,! BSM *

6- !##!? G&0;(%/!# ,

6) !##*! BE@/*A">*# =

6? !#!!# 3.74/',>*# =

=# !#!#? @24/'" *

=! !#?6, 3.74/')>*# *

=* !#-?= @24/') *

!"# $%&'(!"# )*+,&-$'-.! /'0 !"# $%&'(!"# )*+,&-$'-.! /'0
! -#=6"$ ;(&F7EW;4/&001 * ! -#=6"$ ;(&F7EW;4/&001 *
! ""!=" ;(&F7EW;4/&001:7(F< * ! ""!=" ;(&F7EW;4/&001:7(F< *
6 ""#"" 32735;(&F7EW;4//;0/0;&B( * 6 ""#"" 32735;(&F7EW;4//;0/0;&B( *
6 ""!=, 32735;(&F7EW;4//:7(F< * 6 ""!=, 32735;(&F7EW;4//:7(F< *
= ""#", 3273/!*C/"G * = ""#", 3273/!*C/"G *
" ""#", 3273/!*C/"G ! " ""#", 3273/!*C/"G !
, *,)#) B&%9E@W/3%&9(/E@FE8&4.%/7&'B ! , *,)#) B&%9E@W/3%&9(/E@FE8&4.%/7&'B !
- *,==6 4&E77EW;4 * - *,==6 4&E77EW;4 *

) *,6?" 4&E77EW;4//%233(%/W&E4(% * ) *,6?" 4&E77EW;4//%233(%/W&E4(% *

? *,6)# $%.@4/42%@/0EW@&7/7&'B * ? =,*=) $%.@4/7($4/42%@/0EW@&7/7&'B !

!# ""#", 3273/!*C/"G * !# =,*=? $%.@4/%EW;4/42%@/0EW@&7/7&'B !

!! *,)#" %(&%/7E8(@0(/B7&4(/7&'B ! !! *,)#" %(&%/7E8(@0(/B7&4(/7&'B !

!* ""#", 3273/!*C/"G ! !* ""#", 3273/!*C/"G !
!6 6,!6* 4&E77EW;4 20(F/$.%/$%&@8( * !6 6,!6* 4&E77EW;4 20(F/$.%/$%&@8( *

!= 6,!*" /7($4/%(&%/E@FE8&4E.@/7EW;4 20(F/$.%/
$%&@8(

! != 6,!*" /7($4/%(&%/E@FE8&4E.@/7EW;4 20(F/$.%/$%&@8( !

!" 6,!*- %EW;4/%(&%/E@FE8&4E.@/7EW;4 20(F/$.%/
$%&@8(

! !" 6,!*- %EW;4/%(&%/E@FE8&4E.@/7EW;4 20(F/$.%/$%&@8( !

!"# $%&'(!"# )*+,&-$'-.! /'0
! -!?"? $%.@4/%($7(84.%//1(77.G/ $.%/20 *
* -!?,# %(&%/%($7(84.%//%(F $.%/20 *

!"# $%&'(!"# )*+,&-$'-.! /'0 !"# $%&'(!"# )*+,&-$'-.! /'0
# ""#", (7(84%E8&7/&001A ! ! ""!,= GE%E@W/;&%@(00:$.%/(2%.B(< !
! ""#"- GE%E@W/;&%@(00:$.%/(2%.B(< ! * ""#") 04&%4(%/GE%(! !

!+ ""!6# GE%E@W/;&%@(00:$.%/(2%.B(< ! 6 ""#"? 04&%4(%/GE%(* !
* ""#") 04&%4(%/GE%(! ! = ""#,# 04&%4(%/GE%(6 !
6 ""#"? 04&%4(%/GE%(* ! " ""#,! 04&%4(%/GE%(= !
= ""#,# 04&%4(%/GE%(6 ! , -#=## 8EW&%/7EW;4(% !
" ""#,! 04&%4(%/GE%(= ! - ""#,* 78F/'(4(% !

, -#=## 8EW&%/7EW;4(% ! ) ""#,6 3&44(%1/8.@@(84E@W/GE%(/;&'(00/! *

- ""#,* 78F/'(4(% ! ? ""#,= 3&44(%1/8.@@(84E@W/GE%(/;&'(00/* *

) ""#,6 3&44(%1/8.@@(84E@W/GE%(/;&'(00/! * !# ""#," 4;%((]B;&0(/7E@( !

? ""#,= 3&44(%1/8.@@(84E@W/GE%(/;&'(00/* * !! ""#,, 7.89/&001 !

!# ""#," 4;%((]B;&0(/7E@( ! !* ""#,- ('(%W(@81/0GE48; !

!! ""#,, 7.89/&001 ! !6 *,=", $7&0;(%/%(7&1/&001A *

!* ""#,- ('(%W(@81/0GE48; ! != ""#,) %(C(%0(/W(&%/G&%@E@W !

!6 *,=", $7&0;(%/%(7&1/&001A * !" -#=#" 3%&9(/0GE48; !

!= ""#,) %(C(%0(/W(&%/G&%@E@W ! !, 6*#*? ;.%@ !

!" -#=#" 3%&9(/0GE48; ! !- ""#,? 8.@4%.77(% !

!, 6*#*? ;.%@ ! !) ""#-# F8cF8 !

!- ""#,? 8.@4%.77(% ! !? ""#-! 8.@4%.77(%/B%.4(84E.@/0;(77 !

!) ""#-# F8cF8 ! *# ""#-* 3.>/3&$$7( !

!? ""#-! 8.@4%.77(%/B%.4(84E.@/0;(77 ! *! ""#-6 8;&%W(% !

*# ""#-* 3.>/3&$$7( ! ** ""#-= 8;&%W(%/&00('371/! !

*! ""#-6 8;&%W(% ! *6 ""#-" 8;&%W(%/&00('371/* !

** ""#-= 8;&%W(%/&00('371/! ! *= ""#-, 8;&%W(%/&00('371/6 !

*6 ""#-" 8;&%W(%/&00('371/* ! *" *,)#) %(&%/04.B/7&'B !

*= ""#-, 8;&%W(%/&00('371/6 ! *, ""#-- 8;&%WE@W/E@4(%$&8( !
*" *,)#) %(&%/04.B/7&'B ! *- ""!," '.F(/0GE48; !
*, ""#-- 8;&%WE@W/E@4(%$&8( ! *) 6-",) F8/8.@4&84.% !
*- ""#-) '.F(/0GE48; ! *? *,6-? 8.@4%.7/0GE48;/3&% !
*) 6-",) F8/8.@4&84.% ! 6# ""#)# ('(%W(@81/04.B/0GE8; !
*? *,6-? 8.@4%.7/0GE48;/3&% ! 6! ""#)! 3&44(%1 "
6# ""#)# ('(%W(@81/04.B/0GE8; ! 6* -#=#"+ 3%&9(/0GE48; .@71/$.%/B&%9E@W !
6! ""#)! 3&44(%1 " (( ##"$! 8;&%W(%/4('B(%&42%(/0(@0.%/ "
6* -#=#"+ 3%&9(/0GE48; .@71/$.%/B&%9E@W ! (' ##"$( QU+KTH/Z+d` "
(( ##"$! 8;&%W(%/4('B(%&42%(/0(@0.%/ " 6" ""!,, 0;E$$(%/0GE48; !
(' ##"$( QU+KTH/Z+d` " 6, -66#, KH+K/FSIIHKHMJS+Z/7LQR/0[SJQU !
6" ""!6! 0;E$$(%/0GE48; ! 6- -!?6= (7(84%.'&W@(4E8/C&7C(/0GE48; !
6, -66#, KH+K/FSIIHKHMJS+Z/7LQR/0[SJQU !
6- -!?6= (7(84%.'&W@(4E8/C&7C(/0GE48; !

1?#1(7%3$(%++0

1?#>(&*27*,'-.!(52.&(I+%8

1?#?(*7*,'&-,%7(+0+'*3

11#(:I3$*&

1>#(&*3.J%:7*(-&.!(,%&9.('%!@(%++0

"$



No. PART No. DESCRIPTION QTY

： 1 26822 BRAKE CALIPER ，FR，L (SEE THE DETAIL ON 
P25）

1

2 21811 CLAMP 10
3 32105 RUBBER TUBE 1，FR 10
4 26840 RUBBER TUBE 1，FR 1

5 26841
MASTER  BREAKE CYLINDER (SEE THE DETAIL 
ON P26--2a）

1

6 26857 RUBBER TUBE 2，FR 1

7 26858 BRAKE CALIPER ，FR，R 1

8 26823 INSIDE/OUTSIDE PAD，FR 2
9 27298 DISC BRAKE，FR 2

10 70551 OIL BOLT 4

11 70553 WASHER 8
12 26860 PUSH ROD 1

13 10794 NUT M8 2

14 10124 BOLT 2
15 55082 RUBBER TUBE ，RR 1
16 32107 BRAKE LINE COUPLER 1

17 55083 BRAKE CALIPER ，RR，L (SEE THE DETAIL ON 
P26-2）（WITH DROPPING DEVICE)

1

18 27189 RUBBER TUBE 2，RR 1
19 55084 RUBBER TUBE 3，RR 1
20 27190 RUBBER TUBE 1，RR 1

21 55085 BRAKE CALIPER ，RR，R (SEE THE DETAIL ON P 1

22 22245 INSIDE/OUTSIDE PAD，RR 4
23 55086 DISC BRAKE，RR 2

24 10105 BOLT M8X25 8

25 10106 WASHER SPRING 8

26 10068 WASHER 8
27 27212 BOLT 10

No. PART No. DESCRIPTION QTY
1 26830 CALIPER SHELL ，L 1

2 26859 CALIPER SHELL ，R 1

3 26823 INSIDE/OUTSIDE PAD，FR 2

4 26824 BRACKET 1

5 26832 DUSTPROOF COVER 1 1

6 26833 CALIPER SEAL 1

7 26834 PISTON 1

8 26835 GUIDE SHIFT 1

9 26836 DUSTPROOF COVER 1

10 26837 PLUG 1

11 26838 BLOWHOLE 1

12 26839 DUSTPROOF COVER 2 1

13 55136 PASS PROMPTLY 2

No. PART No. DESCRIPTION QTY
1 55087 BRACKET 1

2 26865 CALIPER SHELL ，L 1

3 26828 CALIPER SHELL ，R 1

4 26838 BLOWHOLE 1

5 26839 DUSTPROOF COVER 2 1

6 26866 GUIDE SHIFT 1

7 26867 DUSTPROOF COVER 1

8 26868 SEAL 1

9 27029 DUSTPROOF COVER 1 1

10 27030 PISTON 1

11 22245 INSIDE/OUTSIDE PAD，FR 2

12 70003 BOLT M5X10-LH 2
13 10207 WASHER 5 2
14 55136 PASS PROMPTLY 2

No. PART No. DESCRIPTION QTY
1 26842 CALIPER SHELL 1

2 26849 CAP 1

3 26850 RESERVOIR 1

4 26851 SEAL 2

5 26852 SPRING 1

6 26853 RUBBER RING 1 3

7 26854 RING 1 1

8 26855 RING 2 1

9 26856 SPRING HOLDER 1

10 26843 BOLT 1

11 26844 SPRING 1

12 26845 PISTON 1

13 26846 CLIP 1

14 26847 RUBBER RING 2 1

15 26848 BOLT 1

No. PART No. DESCRIPTION QTY

1 55132 BRAKE CALIPER ，FR，L 1
2 21811 CLAMP 10
3 32105 RUBBER TUBE 1，FR 10
4 26840 RUBBER TUBE 1，FR 1

5 26841
MASTER  BREAKE CYLINDER (SEE THE DETAIL 
ON P26--2a）

1

6 26857 RUBBER TUBE 2，FR 1
7 55133 BRAKE CALIPER ，FR，R 1

8 26823 INSIDE/OUTSIDE PAD，FR 2
9 27298 DISC BRAKE，FR 2
10 70551 OIL BOLT 4

11 70553 WASHER 8
12 26860 PUSH ROD 1

13 10794 NUT M8 2

14 10124 BOLT 2
15 55082 RUBBER TUBE ，RR 1
16 32107 BRAKE LINE COUPLER 1
17 55134 BRAKE CALIPER ，RR，L 1
18 27189 RUBBER TUBE 2，RR 1
19 55084 RUBBER TUBE 3，RR 1
20 27190 RUBBER TUBE 1，RR 1

21 55135 BRAKE CALIPER ，RR，R (SEE THE DETAIL ON P 1

22 22245 INSIDE/OUTSIDE PAD，RR 4
23 55086 DISC BRAKE，RR 2

24 10105 BOLT M8X25 8

25 10106 WASHER SPRING 8

26 10068 WASHER 8
27 27212 BOLT 10

No. PART No. DESCRIPTION QTY
1 26830 CALIPER SHELL ，L 1

2 26859 CALIPER SHELL ，R 1

3 26823 INSIDE/OUTSIDE PAD，FR 2

4 26824 BRACKET 1

5 26832 DUSTPROOF COVER 1 1

6 26833 CALIPER SEAL 1

7 26834 PISTON 1

8 26835 GUIDE SHIFT 1

9 26836 DUSTPROOF COVER 1

10 26837 PLUG 1

11 26838 BLOWHOLE 1

12 26839 DUSTPROOF COVER 2 1

13 55136 PASS PROMPTLY 2

MASTER BRAKE CYLINDER

14. BRAKING SYSTEM – (LONG BENCH REAR DIFFER AXL ASSY 
STYLE)

BRAKE CALIPER, FR

14. BRAKING SYSTEM – (DOUBLE SEAT STYLE)

BRAKE CALIPER, FR

BRAKE CALIPER, RR



No. PART No. DESCRIPTION QTY
1 55087 BRACKET 1
2 26865 CALIPER SHELL ，L 1
3 26828 CALIPER SHELL ，R 1
4 26838 BLOWHOLE 1
5 26839 DUSTPROOF COVER 2 1
6 26866 GUIDE SHIFT 1
7 26867 DUSTPROOF COVER 1
8 26868 SEAL 1
9 27029 DUSTPROOF COVER 1 1
10 27030 PISTON 1
11 22245 INSIDE/OUTSIDE PAD，FR 2
12 70003 BOLT M5X10-LH 2
13 10207 WASHER 5 2
14 55136 PASS PROMPTLY 2

No. PART No. DESCRIPTION QTY
1 26842 CALIPER SHELL 1

2 26849 CAP 1

3 26850 RESERVOIR 1

4 26851 SEAL 2

5 26852 SPRING 1

6 26853 RUBBER RING 1 3

7 26854 RING 1 1

8 26855 RING 2 1

9 26856 SPRING HOLDER 1

10 26843 BOLT 1

11 26844 SPRING 1

12 26845 PISTON 1

13 26846 CLIP 1

14 26847 RUBBER RING 2 1

15 26848 BOLT 1

No. PART No. DESCRIPTION QTY
1 55088  HAND LEVER PARKING BRAKE ASSY 1

2 26884 AXLE 1

3 26885 SPRING 1

4 10099 NUT M8 1

5 10094 PIN 1

6 55089 BRACKET,BRAKE CABLE 1

7 55090 CONNECTING ROD 1

8 55091 BRAKE CABLE，R 1

9 55092 BRAKE CABLE，L 1

10 55093 BRACKET,SHIFTER 1

11 10272 BOLT  M6X16 4

12 10830 BOLT  M8X20 4

13 10068 WASHER  8 4

14 10106 WASHER SPRING  8 4

15 55094 SHIFFER ASSY 1

16 55095 KNOB 1

17 55096 SHIFFER 1
18 26727 BOOT，SEALING 1

No. PART No. DESCRIPTION QTY

! =9!!B C&$>'3$&>%'(%-%$ !

< !;@=" 5%.&201')(&12%'30(*'A=D!E<#.<;'=E= <

" 9:;@" C&$>'3$&>%'4&3(% !

9 @";@" 650F(+%$'30(*')0$'C&$>'3$&>%'4&3(% !

# !;;;9 C$%-&,(,12'*0$GF%'*7C%'&((HA%*&('5%.&201'1F*'A:!

: ##!"= 3$&4>'4&(,C%$ !

@ !!!<" 30(*'A!;.9; <

= @;:9" C&$>'3$&>%'+,64 !

B ##!"B 3$&>%''C&+ <

!; <:B"" 6C$,12'3?3$&>%'C&+%(' !

!! 9:;"# C&$>'3$&>%'3$&4>%* !

!< @!!!" (,A,*'6C$,12'C(&*% !

!" <#;#: 5%.&201')(&12%'30(*'A=D!E<#.@;'BE= <

!9 9:;@: C&$>'3$&>%?+%40$&*,12 !

!# ##!9; C&$>,12'40-%$ !

No. PART No. DESCRIPTION QTY
1 26916 BOLT 1 <

2 26917 WASHER 1 9

3 10805 SPRING WASHER =

4 26918 WASHER 2 =

5 26919 NUT =

6 26923 BOLT  2 9

7 73085 BOLT 3 <

8 26915 BELT 3 <

9 73086 BELT 4 <

No. PART No. DESCRIPTION QTY No. PART No. DESCRIPTION QTY
1 26887 REAR VIEW MIRROR,R 1 1 26890 Center Mirror Kit 1

2 26891 BALL JOINT,R 1 2 26262 Cross Recessed Pan Head Screw M6×12 2

3 26892 BOLT 4 3 84099 Left Mirror Kit 1

4 26893 NUT 4 4 10110 Hexagon Flange Bolt M6×20 4

5 26894 BOLT 2 6 84100  Right Mirror Kit 1

6 26895 MIRROR HOLDER,R 1
7 26896 MIRROR HOLDER 2 2
8 10006 WASHER 6 8
9 10308 WASHER SPRING 6 8
10 26253 BOLT M6X25 8
11 26888 REAR VIEW MIRROR,L 1
12 26897 BALL JOINT,L 1
13 26898 MIRROR HOLDER,L 1
14 26890 INTERIOR MIRROR 1
15 26262 BOLT 2
16 26889 BUMPER 2

No. PART No. DESCRIPTION QTY No. PART No. DESCRIPTION QTY
1 80007 THE WINDSHIELD COMPONENTS 1 1 55167 THE WINDSHIELD 1
2 80093 THE WINDSHIELD 1 1 2 55168 PACKAGE EDGE FILLET
3 73472 BRACKET, THE WINDSHIELD 1 3 26269 HEX DOMED CAP NUT 8
4 70449 BUSHING 8 4 10011 WASHER 6 8
5 70543 COLLAR 8 5 55169 CLAMP,TOP COVER 6
6 27756 SPONGIA 1 2 6 70449 BUSHING 8
7 27757 SPONGIA 2 2 7 70543 COLLAR 8
8 84256 CLAMP,TOP COVER 6 8 73473 BOLT M6x25 8
9 73473 BOLT M6x25 8 9 73472 BRACKET, THE WINDSHIELD 1
10 10011 WASHER 6 8
11 26269 HEX DOMED CAP NUT 8

15. AUXILIARY BRAKE AND SHIFT ROD – (LONG 
BENCH REAR DIFFER AXL ASSY STYLE)

16

17. REAR VIEW MIRROR ASSY

18. WINDSHIELD

BRAKE CALIPER, RR

MASTER BRAKE CYLINDER

15. AUXILIARY BRAKE AND SHIFT ROD – (DOUBLE SEAT STYLE)



!"# $%&'(!"# )*+,&-$'-.! /'0
3 ""#?- %LLI/B+MHZ/&XXP !
! *-#=6 %..$/:&/'.F(7< !
* *-#== 87&'B54.B/8.C(%:&/'.F(7< =
6 !#-?6 @24/', )
= -6=-6 3.74/',>*" )
" ""!=) 87&'B54.B/8.C(% =

!"# $%&'(!"# )*+,&-$'-.! /'0
8 ""#?) F..%
! ""#?? BEB( *

6 *"#=* 820;E.@ *

= *-!,- 3%&89(457.89 !

" *,6-# 3.74/',a!, *

, *"!"# 3.74/',>)# *

- !#!), 3.74/',a6" *

) *-!,) 3%&89(45F..%57 !

? *-!,? 3%&89(45F..%5% !

!# *-!-# F..%57 !

!! *-!-! F..%5% !

!* !##)! 3.74/')>*# =

!6 !##,) G&0;(%/) =

!= *-!-* 7($4/F..%/&001 !

!" *-!-6 %EW;4/F..%/&001 !

!, )#!## 7.89/75/F..% !
!- )#!#! 7.89/%5/F..% !
!) !#-?6 @24/', =
!? !#!--& 3.74/',>=# *

!"# $%&'(!"# )*+,&-$'-.! /'0
F ""!## 4%&84.% !
! *-#=" 3%&89(4 4%&84.% !

* !#?,= 3.74/'!,>?" !

6 !#,") @24/'!, !

= !##6- G&0;(%!/, *

" *-#"# G&0;(%/0B%E@W/!, !

, )##", 3&7754%&84.% !

!"# $%&'(!"# )*+,&-$'-.! /'0
# ""!=! 4%&84.% !
! ""!=* 3%&89(4 4%&84.% !

* -6="6 3&7754%&84.% !

!#)!, G&0;(%/** !

!!*!= @24/'** !

6 !#?,= 3.74/'!,>?" !

= !##6- G&0;(%!/, *

" *-#"# G&0;(%/0B%E@W/!, !

, !#,") @24/'!, !

!"# $%&'(!"# )*+,&-$'-.! /'0
( ""!#! 3.> !

! *,6?* 8&%%E(%/3.>/&001 !

* *,?-*+ 3.>/8.C(%5$% !

6 *,?-6+ 3.>/8.C(%57 !

= *,?-=+ 3.>/8.C(%5% !

" *,?-"+ 3.>/8.C(%5%% !

, *,6?6 3.>/$7..%/8.C(% !

- !#!)63 3.74/',>!, ?

) !#!-- 3.74/',>=# =

? !#!,- 3.74/'!#>=# *

!# -6#"= 3.74/',>!, =

!! !###= @24/', !?

!* *,-),T ;..9 *

!6 ^!=!= 8.77&% *

!= *,--"+ 7&48;/&001 !

!" *,--) 0B%E@W *
!, *,6?= 3%&89(454&E77EW;4 *
** *,-,- 7&48;57 !
**+ *,-,-K 7&48;5% !
*6 !#6=? 3.74/',>"# =
*= *,-,) ;.7F(%/8&37( 7 !
*" !#!)63 3.74/',>!, =
*, *,-)* ;.7F(%57&48; *
*- *,-)6 %233(%/0;(&4; *
*) !#!!# 3.74/',>*# =
*? *,-)= F&'B(% *
6# !##!? G&0;(%!# =
6! !##?= BE@*>*# =
6* *,-)" BE@/&>7( *
66 !##6* G&0;(%/!* =
6= !##"! BE@/=>6, *
6" *,-), 8&B5B%.4(84.%/(@F *
6, *,-,? ;.7F(%/8&37( % !
6- -6!,! BE@ *
6) *-!"-O '2FW2&%F5%5%% !
6? *-!")O '2FW2&%F575%% !
=# !#-)6 3.74/')>*# !#

!"# $%&'(!"# )*+,&-$'-.! /'0
! 9:;#9 'C&66%12%$I)(00$ !
< <:"@; 30(*'A:.!: !@
" 9:;## (012'5,12%( !
9 @"9@" 30(*'A:.<; =
# 9:;#: $%&$''C&66%12%$?3$&4>%$ !
: !!!<# 30(*'A:.!; <
@ <:@=# C,1'&.(% <
= !!!<; 30(*'A!;J!E<#J<; <
B !;!!; 30(*'A:.<; <
!; <:"=< 3F))%$'$F33%$ <
!! 9:;#@ 6%&*'&667?3$&4>%$ !
!< @"9@" 30(*'A:.<; =
!" ":;=< (04>,12'6*$,C <

!"# $%&'(!"# )*+,&-$'-.! /'0
! 9:;#= &$A$%6*?(?3$&4>%$ !
< 9:;#B &$A$%6*?$?3$&4>%$ !
" !!!"! 30(*'A=J#; 9
9 !;@B9 1F*'A= 9
# 9:;:; 3&4>'$%6*?3$&4>%$ !
: !;!!; 30(*'A:.<; <
@ !;<!= 30(*'A=.9; <
= !;@B9 1F*'A= <
B 9:;:! 650F(+%$'3(04>?( !
!; 9:;:< 650F(+%$'3(04>?$ !
!! !;!!; 30(*'A:.<; <
!< !;;!! K&65$': <
!" !;!="3 30(*'A:.!: <
!9 <:<:B 4&C'1F*'A: <
!# =99!B *&,((,25*'&667 <
!: !;;;B 30(*''6*9E=.!: 9

>1#(.$'-.!(5'&%,'.&8

>1#(.$'-.!(5'&%,'.&8

>>#(.$'-.!(5:.<(%++08

>?#(:%,@('.(:%,@(F(1

>?#(:%,@('.(:%,@(F(>

1E#(.$'-.!(5&..2($%!*7(%++08

>H#(.$'-.!(5)..&8

)



!"# $%&'(!"# )*+,&-$'-.! /'0
! <:B:: 5%&+'$%6*?( <
! =-!*? ;(&F/%(04 @(G *
< 9:;:" 5%&+'$%6*?3$&4>%$ <
" @";#9 30(*'A:.!: 9
9 !;;B" 30(*'A=.## 9
# 9:;9@ 3&4>'$%6* !
: !;!@@& 30(*'A:.9; 9
@ !;!="3 30(*'A:.!: 9
= 9:;:# 6%&*'&667 !
B @"9@" 30(*'A:.<; =

!"# $%&'(!"# )*+,&-$'-.! /'0
! 9:;:: 6&)%*7'3%(* <
< <@!#@L )%1+%$?$,25* !
" <@!#=L )%1+%$?(%)* !
9 !;@=" 30(*'A=J<; =
# 9:;:@ 3&))(% !
: <:"@; 30(*'A:.!: @
@ 9:;:= C$%66F$%'3&$ !
= !!!!; 65%1'5%&+'30(*'A:.!: @

!"# $%&'(!"# )*+,&-$'-.! /'0
! 9:;:B C&66%12%$'&$A$%6* !
< !;;## 30(*'A=.9# 9
" !;;@B 1F*'A= 9
9 9:;@; C&66%12%$'&$A$%6*?3$&4>%$ !
# !;!="3 30(*'A:.!: 9
: 9:;@! C%+&(''C&66%12%$ !
@ ##!9" $%&$'6%&*'C%+&('6FCC0$*'3$&4>%$'! !
= ##!99 $%&$'6%&*'C%+&('6FCC0$*'3$&4>%$'< !
B !;;B" 30(*'A=.## #
!; !;;@B 1F*'A= #
!! !!<!# 30(*'A!:.=; <
!* !#,") @24//'!, !

!"# $%&'(!"# )*+,&-$'-.! /'0
! =)"*) 0(&4/&00153%&89(4 !

* !!!!# 0;(@/;(&F/3.74/',>!, !,

6 !#!)-3 3.74/',>*" *

= ""!"- ;(&F/%(0457 *

= =-!*? ;(&F/%(04 @(G *

" =)"*? 3&89/%(0453%&89(4 *

, !##)! 3.74/')>*# =

- !#!*= 3.74/')>6" =

) =)"6# 7.@W/;E@W(7 !

? !!*66 @24/', )

!# =)"6! 3&89/%(04 !

!! =,#,6 ;(&F/%(0453%&89(% *

!* =)"66 ;(&F/%(0450B.@W(/3&%0 !

!6 =,#," 0(&4/&001 !

!= *,6)* 32$$(%/%233(% *

!" =)"6= 0(&4/04%&B *
!, =,#,, 0&$(41/3(74 *
!- =)!6# 3(74/%(8(EC(%/&001 %EW;4 !
!) =)!6! 3(74/%(8(EC(%/&001 7($4 !
!? =)*-# 3.74/',>*# )
*# =,*)! %233(%/0(&7/04%EB *
*! *,6-# 3.74/',>!, =
** !!=*" 3.74/')>,) =

!"# $%&'(!"# )*+,&-$'-.! /'0
! =)"6" %(&%//B&00(@W(%53%&89(4 !
* !!=*, 3.74/')>!A*">=" *
6 !!=*- @24/')>!A*" *
= *,-)" BE@/&>7( *
" !##"! 8.44(%/BE@/=>6, *
, =)"6, B(F&7/B7&4( !
- !#?,= 3.74/'!,>?" !
) !!6)? @24/'!, !
? !!*=- G&0;(%/!, !
!# *-#"# G&0;(%/0B%E@W/!, !
!! =)"6- B&00(@W(%/&%'%(04 !
!* !#!*= 3.74/')>6" *
!6 !!6?# @24/') !=
!= =)"6) B&00(@W(%/&%'%(0453%&89(4 !
!" !#!!# 3.74/',>!, *
!, !#!)63 3.74/',>*# *
!- !!6?! G&0;(%/, *
!) =)"6? B(F&7//B&00(@W(%57E@9&W( *
!? =)"=# 02BB.%4/8.72'@ !
*# !##"" 3.74/')>=" *
*! !!!6! 3.74/')>"# *
** =)"=! $(@F(%57($4 !
*6 =)"=* $(@F(%5%EW;4 !
*= -6#", 3.74/',>*# *#
*" !!*66 @24/', !,
*, =)"=6 $(@F(%5%(&% !
*- 6,)== 4&E77EW;4 *
*? 6,!*" 42%@/E@FE8&4(/7EW;4575%K !
6# 6,!*- 42%@/E@FE8&4(/7EW;45%5%K *
6! !!6?* G&0;(%/0B%E@W/" =
6* !!6?6 @YJ/'" *
66 !!!=" @24/') *
6" !!=!- @24/'!# *
6, !!=!) 3.74/'!#>"# *

>?#(:%,@('.(:%,@(F(A

>?#(:%,@('.(:%,@(F(B

>?#(:%,@('.(:%,@(F(1(5!*6(3.)*78

>?#(:%,@('.(:%,@(F(>(5!*6(3.)*78

>?#(:%,@('.(:%,@(F(?




